Contract No.

MILL TEST CERTIFICATE

HYUNDAI

(3) Yield Ratio = YP/TS

Customer DUFERCO STEEL

L/C No. HeadOffice 1o Sononveon-dong, Dong=gu, ncheon,

P/O No. 32201207CF02 Certificate No. IH20120901288 - 2

Commodity H-BEAM Class Cert. No.

Specification Céiggole\?G/A572 G50/A992/ ( Date of Issue 2012-09-11
Dim;r:sions ) Pieces ) _ Chemi;a(\I:ComMpositiC:\l & i Tendle T B fnpad TeSt__&_nOtCh) N :emarks ]
& Longth Heat No. Weiahts c|si Pl s NLiJ C? y ;;e":gteh Yield point E[pngation(Z) ;Letlig A\{G 1 . 2 3 [(impact Specimen Size)

(kg) X100 X1000 X100 N/mm % () C

10,00 11 D 109725 | 5 174 19 19 69 3o 20 sio.q 4070 250 org

10,00 F1 D 109745 | 55 cogl 19 17 &1 89 11| T s aae . o0 076 :

10,00 F1 D 109345 | 70| 18 14 62 30 13 %] _ sigd  song 240 074

40,00 F1 D 109746 | 4050 18 17 1] 39 11| T : e I ‘

10,00 1 P 109747 | o000 '8 19 59 25 14 T e B

40,00 FT P 109728 | 57 00| 18 19 69 92 14 %7 dosc| 250 o7

10,00 F1 D 109724 | 15500 18 7] 61| 29 19 %5 sz seq o

1000 1 D 109346 | 5000 20| 19 05 28 19 “F sono  2aq 075

10,00 1 D 109743 | 579 19 29 59 28 123 £ se2s 269 073

SUB TOTAL 223,522 :

(Note) (1) Ceq: (CE=C+Mn/6+Cr/5+V/50+Mo/5+Ni/15+Cu/15) (2) Gauge length : 200 mm

.S . Shim

General Manager of Q.A Team

WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
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